Parts Breakdown

Model Santos 52 39686
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Parts Breakdown

Model Santos 52 39636

Item No. Description Position JJ Item No. Description Position Item No. Description Position
40618 Cone for Orange + Lemon for 39686 52100 73300 Screw H M4x8 Zn Auto for 39686 52430 73318 Washer AZ 4 Zn for 39686 52521
40876 Lime Cone for 39686 52150 73301 Washer AZ 4 Zn for 39686 52431 73319 Screw 5x81 TORX for 39686 52525
40877 Grapefiuit Cone for 39686 52000 44026 Complete Motor 100-120V 50/60Hz for 525008 AC389 Complete Rotor with Shaft and Fan 52530
39686 for 39686
73287 %:rgg‘eegg Bowlwith Grid and Dome 52300 73303 Complete Upper Flange for 39686 52501 AC390 Rotor with Shaft for 39686 52531
40878 Stainless Steel Bowl for 39686 52301 73304 Upper Flange for 39686 52502 AC391 Stator 220-240V 50/60Hz for 39686 52532
73288 Stainless Steel Pulp Grid for 39686 52302 AC388 Bearing 6201 for 39686 52503 AC392 Lower Flange for 39686 52541
73289 Anti Splash Dome for 39686 52303 73306 Bearing Washer for 39686 52504 AC393 Ondulated Washer for 39686 52542
Complete Aluminum Body Painted Grey Complete Bottom Plate USA Plug for
73290 (without Motor) for 39686 52400 73307 Screw H M4x8 Zn Auto for 39686 52505 73320 39686 52600
AC387 Chromed Body for 39686 52401C 73308 Complete Rear Flange for 39686 52510 73321 Bottom Plate for 39686 52601
73291 Painted Base Only, Grey for 39686 52401G 73309 Rear Flange for 39686 52511 73322 Capacitor 4 MF for 39686 52603
73292 Driving Square Shaft for 39686 52402 73305 Bearing 6201 LUZ for 39686 52512 73727 Power Cord with USA Plug for 39686 526068
73293 O-Ring Seal 12x1.7 for 39686 52403 73311 Bearing Washer for 39686 52513 73324 Screw H 4.2x12.7 Zn Auto for 39686 52607
73294 Aluminum Deflector for 39686 52404 73312 Screw H M4x8 Zn Auto for 39686 52514 73325 Rubber Foot 25x15 for 39686 52610
73295 Cup Spacer for 39686 52405 73725 Stator 100-120V 50/60Hz for 39686 525158 73326 Screw CBLZ 5.5x16 for 39686 52612
. Complete Rotor with Shaft and Fan
73296 Bowl Sustainer for 39686 52410 73314 1012017 for 39686 52516 73327 Screw for 39686 52613
73297 Front Foot for 39686 52411 73315 Fan for 39686 52517 73328 Screw H M4x8 Zn Auto for 39686 52615
73298 Screw H 5x16 Zn Auto for 39686 52415 73316 Rotor with Shaft 10/2017 for 39686 52518

73299 Switch for 39686 52420 73317 Screw H M4x8 Zn Auto for 39686 52520



